



SIAM CHEMICAL INDUSTRY CO., LTD.



HUNG LONG PHAT REMS CO.,LTD.  
LOT 12, TAN TOA STREET,HOCHIMIN  
CITY,  
TAN TOA INDUSTRIAL PARK,  
TAN TOA AWARD,BINH TAN DISTRICT,  
000000 VIETNAM  
VIETNAM

SIAM CHEMICAL INDUSTRY CO., LTD.  
THAILAND  
549 SUKHUMVIT ROAD, KM.36  
TAMBOL BANGPOOMAI  
AMPHUR MUANG  
SAMUTPRAKARN 10280

## CERTIFICATE OF ANALYSIS

Material : 120000097287

Creation Date:16.12.2016

Material Descr :POLYLITE SMF-9205

Lot No. : 0001288535

Production Date:10.12.2016

DRUM, 220 KG X 57 = 12,540 KG

Expiry Date : 10.03.2017

Inspection Parameter	Unit of Measure	Spec.	Result
B80101 Appearance		TURBID PINK	<b>Turbid pink</b>
B53620 Viscosity (25°C,ps.)	POS	3.0-4.5	<b>4.0</b>
B53623 Thixotropic index (Ti)		1.5-3.0	<b>2.4</b>
C82801 N-PGT (25°C)	min	15.00-25.00	<b>20.00</b>



SIAM CHEMICAL INDUSTRY CO., LTD.



HUNG LONG PHAT REMS CO.,LTD.  
LOT 12, TAN TOA STREET,HOCHIMIN  
CITY,  
TAN TOA INDUSTRIAL PARK,  
TAN TOA AWARD,BINH TAN DISTRICT,  
000000 VIETNAM  
VIETNAM

SIAM CHEMICAL INDUSTRY CO., LTD.  
THAILAND  
549 SUKHUMVIT ROAD, KM.36  
TAMBOL BANGPOOMAI  
AMPHUR MUANG  
SAMUTPRAKARN 10280

## CERTIFICATE OF ANALYSIS

Material : 120000097287

Creation Date:16.12.2016

Material Descr :POLYLITE SMF-9205

Lot No. : 0001288538

Production Date:11.12.2016

DRUM, 220 KG X 23 = 5,060 KG

Expiry Date : 11.03.2017

Inspection Parameter	Unit of Measure	Spec.	Result
B80101 Appearance		TURBID PINK	<b>Turbid pink</b>
B53620 Viscosity (25°C,ps.)	POS	3.0-4.5	<b>4.0</b>
B53623 Thixotropic index (Ti)		1.5-3.0	<b>2.6</b>
C82801 N-PGT (25°C)	min	15.00-25.00	<b>21.00</b>